
Part A: Engineering

7 - 1

CHAPTER 7: RECYCLING AND 
REUSE OF  SEWAGE

CHAPTER 7: RECYCLING AND REUSE OF SEWAGE

“No higher quality water should be used for a purpose that can tolerate a lower grade”  
UN Council Resolution-1958

“Many of the wars this century were about oil, but those of the next century will be over water.”- Ismail 
Serageldin, Vice President, World Bank-1995

Question to finalists

Technology is good for comfortable life; It is also blamed for environmental problems; How do you link 
Technology & Environmental Conservation? 
Answer by winning finalist
Agrarian economy must reuse water safely
From the Miss Earth contest, Manila, Sponsored by WHO 2001 

“Water should not be judged by its history, but by its quality.” Dr. Lucas van Vuuren, one of the  
[...]
close to 6.5 which is the desired limit in RO feed water. The proposed carbon dioxide cylinders are 
easily available locally. Alternative acidification is also used.

The restriction in the disposal of the plant reject is governed by a TDS limitation of 2,100 mg/l. In  
order not to exceed this limit, the biological and chemical treatment segments were of higher capacity, 
than actually required to feed to RO to obtain the required permeate volume. The excess volume with a 
TDS reduced by about 550 mg/l in the chemical treatment segment was used to dilute the RO rejects. 

Even though phosphorous precipitation was expected to be complete in the high lime stage, a  
backup was provided by dosing FeCl3 on line and providing a static mixer after the carbonation in the 
feed pipe line of pressure sand filters.  

A dual media filter was chosen to further filter out the chemically treated water, thereby  
ensuring that even a chance occurrence of phosphorous in the RO feed is avoided entirely. By this, the  
contributory cause of bio fouling of the RO membrane could also be avoided. The treatment  
schematic as in Figure 7-1 (overleaf)  above was thus chosen to be implemented.

7.2.1.5      Key Design Criteria

  •  Primary and secondary clarifiers were generally as per CPHEEO guidelines

   • Sludge withdrawal was by direct suction to ensure adequate velocity of drawal

   • The F/M value was 0.25 and HRT for DWF was 8 hours in aeration tank

   • Alpha and Beta Factors were 0.75 and 0.95 with residual DO of 2 mg/l

   • The MLSS was designed at 2,500 mg/l and was adjusted based on field conditions



Part A: Engineering

7 - 7

CHAPTER 7: RECYCLING AND 
REUSE OF  SEWAGE

   • Mixing power was maintained at 20 watts per cum of aeration tank volume

   • HRT in excess lime and first carbonation clarifiers were as per CPHEEO guidelines

   • RO system design was as per the membrane manufacturer.

7.2.1.6     Performance Results

The plant is in continuous O&M ever since 1999 and has attained the desired key criteria of TDS less 
than 600, silica almost nil, etc. besides clear and colourless nature of the RO feed ever since.

7.2.1.7     Pointers for the Future

The expected precipitation of calcium in the first stage carbonation was sometimes erratic leading 
to calcium escape. Though this was dissolved into bicarbonate in the second stage carbonation, 
at times this was difficult and the neutralization was switched over to use of hydrochloric acid. This  
increased the calcium content in feed to RO and required readjustments of the blending to peg the 
TDS in the product water. The use of a solids contact clarifier instead of the plain clarifier could have 
been a better choice, but the possibility of the calcium carbonate sludge solidifying therein, and  
choking the sludge withdrawal lines were the other issues. 

Conventional precipitation of Ca and Mg could have been tried instead of high lime carbonation, 
but the fact that phosphorous even at 0.1 mg/l prevents solids liquid separation of the precipitated 
carbonate thus, defeating the objective was the reason. All the same, future plants need to carefully 
assess these options.

The original RO membranes of brackish water grade though were guaranteed for only 4 years by 
the manufacturer, lasted for as many as 7 years before the recovery dropped by 10%. This is clearly 
traceable to the total sterility of the water exiting the high lime stage. 

Lately, the use of UF membrane has increased in India. The historical Water Factory 21 in  
California has also originally used the high lime carbonation route, but later changed over to  
microfiltration route. Though this may look attractive prima facie, the need to look into phosphorous  
removal, which can be fully possible only in high lime has to be borne in mind. Whereas the  
water factory was tackling the raw sewage phosphorous of only single digit, the plant cited here was 
tackling as much as 35 mg/l. In that case, there is no way, the MF or UF can eliminate phosphorous, 
especially, if it is in colloidal form. 

Moreover, soaps and detergents in India continue to bring in inorganic phosphates in the raw 
sewage. As far as sewage is concerned, this single factor may lead to  bio-fouling of RO  
membranes. A combination of high lime and UF would perhaps be the best available technology.

With respect to the sludge cake, the wet biological sludge from the filter press machines, was  
blended with the high Lime precipitated sludge, and the cake was further treated to raise the pH of 
the same to about 9.3 by a paddle mixer. The resulting sludge mass was being used to raise the low 
lying areas and served as a secure land fill in the clayey soil. This pH adjustment of the sludge cake 
was worthy of consideration.



Part A: Engineering

7 - 8

CHAPTER 7: RECYCLING AND 
REUSE OF  SEWAGE

Figure 7.2  Water balance in the New Delhi IGI airport sewage reuse plant

7.2.2 Reuse Plant at Indira Gandhi International Airport, Delhi, India

This is the latest plant in India. The raw water is taken from local piped water as also from local  
bore well water as a backup & treated in RO. The rejects from this system, the sewage 
from the new terminal building and from the old infrastructure are all blended as a sort of  
pseudo sewage as different from conventional city sewage in regard to ammonia to BOD ratio  
being much higher. This was due to the nature of usage of toilets in the terminal building almost  
entirely for urination as compared to the water closets. This pseudo sewage was taken to a biological  
nitrification-denitrification reactor using the MLE process. Further, the biological treated sewage 
is equalized before being filtered through DMF after on line injection of FeCl to remove possible  
colloidal phosphorous, and thereafter through UF, cartridge filter and RO. The bio-reactor is unique 
in shape so that the plug flow configuration can be covered by a funicular polygon, if needed later on. 
The water balance in this plant is shown in Figure 7.2.



Part A: Engineering

7 - 9

CHAPTER 7: RECYCLING AND 
REUSE OF  SEWAGE

Figure 7.3  Simplified treatment scheme for IGI airport Delhi STP

7.2.2.1     Water Routing of this Plant

As shown in Figure 7-2, bore well water will be treated in RO and the product water supplied to the 
new Terminal building for utilities and potable uses. The treated sewage will be equalized for flow 
and filtered through Dual Media Filters (DMF) with on line FeCl3 addition and reused partly in toilet 
flush as a water conservation initiative. This component will actually be a closed loop. The rest of 
the treated sewage will be split into two streams one for greenery and the other for RO to use the  
permeate as cooling tower makeup water. The rejects from the RO plants and the bypass of treated 
sewage will be blended and used for sustaining the greenery with maximum water conservation and 
ensuring blended TDS of less than 2100 mg/.

7.2.2.2     Key Design Criteria

  1. An important issue is the relatively higher presence of ammonia as passengers in terminal  
building do not use the water closet very often, but they use the urinal.

  2. The temperature for biological design was 37°C and 10°C in summer and winter respectively

  3. The raw sewage BOD was taken as maximum of 200 mg/l and SS of 400 mg/l
 
  4. The peak factor was taken as 1.5 as the terminal building was used almost continuously

  5. The RAS was at unity and IRR from aeration tank was twice the DWF

  6. HRT in anoxic tank was at 0.5 hours based on all flows through it

  7. HRT in aeration tank was 18 hours based on DWF

  8. Alpha value was consciously restricted to 0.6 as Kla was retarded in this sewage

  9. Nitrification oxygen was taken as 4.8 and oxygen credit was taken as 2.86

10. Mixing air was taken as 30 cum/minute/1000 cum of aeration tank

 11. The phosphorous leaving the DMF in dissolved form was allowed to go through UF and RO

12. The only solid waste from the plant is the biological sludge cake. This is used in the root zone of 
trees in the greenery as a soil filler/organic fertilizer

13. The quality of the blended discharge for greenery meets the requirements of pollution control 

14. The plant is user friendly with PLCs and permits off-site monitoring

15. Simplified treatment scheme is shown in Figure 7.3.



Part A: Engineering

7 - 10

CHAPTER 7: RECYCLING AND 
REUSE OF  SEWAGE

Table 7.3  Performance of the STP at DIAL for higher Nitrogen loaded sewage

Table 7.4  Performance of the SBR at MIAL for higher Nitrogen loaded sewage

7.2.2.3     Performance Results

The STP receives raw sewage from the airport terminal building and though it has higher  
nitrogen content as compared to domestic sewage because passengers use the urinals much 
more than toilets. Yet the design wetted by IIT Delhi is able to handle the biological 
nitrification-denitrification. The performance of the STP for raw sewage and biological treated 
sewage is shown in Table 7.3. 

The design of bioreactor is based on mixed liquor return at twice the average flow, return sludge at 
equal to average flow, volume of anoxic tank at 30 minutes of all flows and volume of aeration tank 
at 18 hours of average flow. The results reported here are at 67% of design flow 

7.2.3     Reuse Plant at Mumbai International Airport Limited (MIAL), India

This is a circular SBR tank followed by hypo chlorination, pressure sand filtration and ultra filtration 
to produce a grade of recovered sewage free of colour, organics and odour. The treated effluent 
is partly used for toilet flush and the rest is put through RO membranes to recover make up grade  
water for HVAC. 

The sewage from the terminal building is disproportionately high with urine and nitrogen as  
compared to normal domestic sewage and MIAL has evolved its own process design for SBR based  
on extended aeration. 

The design for 4 MLD average flow has 2 numbers of SBR basins of each 20 m diameter and 6.5 m 
liquid depth, floor mounted fine bubble diffusers, floating floor level anoxic mixers, floating decanter,  
Alpha value as 0.85, Beta value as 0.95, F/M as 0.08, MLSS as 4500, Kg Oxygen for Kg BOD at 
1.25, Kg Oxygen for Kg ammonia at 4.6, number of cycles per day as 5, alkalinity used up as  
7.2 mg / mg of nitrified N, alkalinity released as 3.6 mg / mg of denitrified N and the performance at 
50% of design flow as in Table 7.4. 



Part A: Engineering

7 - 11

CHAPTER 7: RECYCLING AND 
REUSE OF  SEWAGE

Figure 7.4  Circular SBR based STP at MIAL with floating decanter

A photo of one of the SBR tanks with floating decanter and central draft tube anoxic mixer  
is shown in Figure 7.4. 

It shows that the heavily loaded nitrogen relative to organic matter can still be treated successfully in 
biological SBR at the design criteria as above and a hydraulic detention time of 24 hours in the SBR. 

The final disinfection is by hypochlorite and the baffled chlorinating tank is circumventing the SBR.

7.2.4 Pointers for the Future

 1. In dealing with these institutional pseudo sewage of types similar to airport terminals, the MLE  
process of biological nitrification-denitrification works well even when the ammonia content is 
higher, but then it takes about 3 months to establish the microorganisms culture with a steady 
dosage of micro nutrients as in Table 7.5 (overleaf). This is very important.

  2. The use of extended aeration is to be preferred as conventional ASP with F/M in the range of           
0.3 to 0.5 may suffer upsets when ammonia dominates in the sewage.

  3. Biological phosphorous removal in upstream anaerobic reactor may or may not yield expected 
results in this type of sewage, where ammonia dominates the BOD at various times.

  4. As long as the phosphorous is ensured to be in dissolved form it can be allowed through the               
UF and RO membranes, and there is no need for an exclusive phosphorous removal unit.

  5. The raw sewage pump sets were of the centrifugal screw impeller in wet submersible sumps. 
Though it had to be imported, they were considered to be fail-proof to handle raw sewage in 
this sensitive location without getting choked by unexpected obstructing matters entering the                
sewage and may instantaneously affect the air conditioning in the terminal.



P
ar

t A
: E

ng
in

ee
rin

g 
C

H
A

P
TE

R
 7

 : 
 R

E
C

Y
C

LI
N

G
 A

N
D

 
R

E
U

S
E

 O
F 

S
E

W
A

G
E

7 
- 1

2

Ta
bl

e 
7.

5 
 M

ic
ro

 n
ut

rie
nt

s 
to

 b
e 

ad
de

d 
to

 b
io

lo
gi

ca
l s

ys
te

m
s 

w
he

re
 m

ic
ro

bi
al

 g
ro

w
th

 is
 d

et
ec

ta
bl

e 
as

 
re

ta
rd

ed
 (a

s 
do

ne
 a

t I
G

I A
irp

or
t S

TP
)

Th
e 

M
 S

 E
xc

el
 s

he
et

s 
fo

r c
al

cu
la

tin
g 

th
es

e 
fo

r c
on

tin
uo

us
 a

nd
 b

at
ch

 fl
ow

 s
ys

te
m

s 
ar

e 
gi

ve
n 

as
 A

pp
en

di
x 

7.
1 

an
d 

7.
2 

in
 th

e 
so

ft 
co

py
 v

er
si

on
. 



Part A: Engineering

7 - 13

CHAPTER 7: RECYCLING AND 
REUSE OF  SEWAGE

Figure 7.5  Sewage reuse schematic at M/S CPCL, Chennai

Figure 7.6  Sewage reuse schematic at M/S. MFL, Chennai

7.2.5  Reuse Plants at Chennai Petroleum Corporation Ltd. (CPCL) and 
  Madras Fertilizers Ltd. (MFL)

These are the earliest plants designed and constructed in India between 1989 and 1991 for  
recovering makeup grade cooling water from Chennai city sewage. These plants however,  
received only the secondary treated sewage from Chennai city STPs. All the same, they still  
provide the biological nitrification and thereafter, high lime acidification and then RO. The RO rejects 
are let into the backwater zone and not directly into the marine area. The flow schematics of these 
plants are in Figure 7.5 and Figure 7.6. The plants treat about 12.5 mld and 17.5 mld, respectively.



Part A: Engineering

7 - 14

CHAPTER 7: RECYCLING AND 
REUSE OF  SEWAGE

7.2.6  Sewage Reuse Plant at M/S Rashtriya Chemicals and Fertilizers, Mumbai

This is a plant receiving raw sewage and recovering cooling grade makeup water. Its flow scheme  
is shown in Figure 7.7. 

Figure 7.7  Sewage reuse schematic at M/S RCF, Mumbai  

The 23 mld STP commissioned in the year 2000 treats a complex municipal sewage heavily 
contaminated with various industrial wastes. Though originally conceived with a single step 
chemical treatment after biological treatment, subsequently some additional treatment steps like use 
of UF became necessary in order to improve the quality of the water reaching the RO system  
(keeping the silt density index, SDI < 3.0) owing to the more polluted nature of the influent sewage.

This is a classic scenario of the need to design the treatment process to be flexible for impacts by 
industrial effluents in the raw sewage and especially the trace metals and heavy metals. These are 
possibly better served by the high lime and neutralization than a single stage chemical treatment. 

7.2.7   Bengaluru, India

The Bengaluru city freshwater crisis is so high that its present quota of freshwater from the   
river Cauvery will get exhausted soon and the demand of the city may overtake the supply. 
It was considered to study a pilot model of the Singapore NEWater for indirect augmentation by  
advanced treatment of secondary facilities. 



Part A: Engineering

7 - 15

CHAPTER 7: RECYCLING AND 
REUSE OF  SEWAGE

The proposal was to add biological nitrification denitrification and tertiary treatment in chemical  
precipitation of phosphorous and cascade the treated water over 20 km and a 65 m fall in a  
river course. 

The runoff will be intercepted and subjected to conventional water treatment with clariflocculators 
and rapid sand filters and then pumped back through the 65 m rise by a pipeline with chlorination. 
Thereafter, it will be put through dual media and activated carbon filtration followed by UF and 
RO membranes. 

The idea was to ensure removal of endocrine disruptor chemicals (EDCs) by activated carbon 
and enteroviruses by ultra filtration membranes. The RO will bring back the TDS to the freshwater  
levels and ensure additional removals of virus if any. The RO rejects will be put through accelerated  
evaporation spray ponds. 

The RO permeate will be let into a freshwater river course to travel about 8 km before it enters a 
freshwater impoundment. The detention period calculated by the volume of the impoundment and 
the volume of renovated water will be close to two years to bring out limnological equilibrium of the 
blended water through the seasons before drawal into a conventional water treatment plant (WTP) 
and chlorination before being blended with the freshwater supplies. 

The sludge from the WTP will be stored in secure landfills subject to further studies on soil sludge 
immobilization for making paver blocks for walkways and compound walls. 

The volume of such indirect augmentation will become close to 140 mld compared to the availability 
of treated sewage of 1500 mld by the time the project could be completed after due public hearing, 
subject to which, the project has been accorded sanction by the JnNURM as a pilot project.  
Understandably, such projects will take time to materialize. 

The schematic of this treatment is shown in Figure 7.8 (overleaf). 

A subsequent thinking is to explore the possibility of a dedicated cascade channel along the  
20 km river course if the river purification gets into time delays by the time these two are to dovetail 
in the future. The cost of the renovation was Rs.15.6 per kilo litre of water produced and compares  
favourably with the cost of freshwater production at Rs.14.2 per kilo litre. 

At this time, this project proposal is a statement of capability to formulate a technically feasible and  
financially viable project and of course the biggest challenge of going through and obtaining  
public acceptance is understandably a long drawn out process.  

The treatment sequence proposed in this project is shown in Table 7.6 and is compared with the 
treatment sequence used in other similar known installations elsewhere.
 
7.2.8  Karnal, India

The Indian Agricultural Research Institute at Karnal, India has carried out work on sewage farming 
and has recommended that growing tree on ridges 1 m wide and 50 cm high with even untreated 
sewage in furrows can still be considered.



P
ar

t A
: E

ng
in

ee
rin

g 
C

H
A

P
TE

R
 7

 : 
 R

E
C

Y
C

LI
N

G
 A

N
D

 
R

E
U

S
E

 O
F 

S
E

W
A

G
E

7 
- 1

6

Ta
bl

e 
7.

6 
 C

om
pa

ris
on

 o
f t

re
at

m
en

t b
ar

rie
rs

 u
se

d 
in

 p
ro

je
ct

s 
in

 th
e 

W
or

ld
 fo

r i
nd

ire
ct

 p
ot

ab
le

 re
us

e 
of

 tr
ea

te
d 

se
w

ag
e

(*
) P

at
ho

ge
n 

re
m

ov
al

 in
 h

ig
h 

lim
e 

in
 O

cc
oq

ua
n 

is
 in

st
ea

d 
m

et
 b

y 
U

F 
in

 th
e 

pr
op

os
ed

 p
ro

je
ct

 a
nd

 a
vo

id
s 

pr
ob

le
m

s 
of

 c
he

m
ic

al
 s

lu
dg

e.
 

N
R

-1
 T

he
 2

 s
ta

ge
 c

ar
bo

na
tio

n 
as

 p
ra

ct
ic

ed
 in

 O
cc

oq
ua

n 
is

 n
ot

 re
qu

ire
d 

in
 th

e 
pr

op
os

ed
 p

ro
je

ct
 a

s 
th

e 
pH

 is
 n

ot
 ra

is
ed

 in
 th

e 
tre

at
m

en
t.

N
R

-2
 H

ar
dn

es
s 

R
em

ov
al

 is
 a

ch
ie

ve
d 

in
 th

e 
Li

m
e 

w
at

er
 tr

ea
tm

en
t p

ro
ce

ss
 in

 th
e 

fin
al

 s
ta

ge
 in

 th
e 

ch
ai

n 
of

 tr
ea

tm
en

t.

S
ou

rc
e:

 B
an

ga
lo

re
 W

at
er

 S
up

pl
y 

an
d 

S
ew

er
ag

e 
B

oa
rd

, 2
00

8
Th

e 
tre

at
m

en
t s

eq
ue

nc
e 

ad
op

te
d 

in
 th

e 
V.

 V
al

le
y 

sc
he

m
e 

at
 B

an
ga

lo
re

 is
 m

or
e 

ru
gg

ed
 a

nd
 h

as
 m

ul
tip

le
 la

ye
rs

 o
f s

eq
ue

nt
ia

l s
af

et
y.

 It
 is

 to
o 

ea
rly

 to
 e

m
ba

rk
 o

n 
th

is
 ti

ll 
th

e 
re

su
lts

 o
f t

he
 B

en
ga

lu
ru

 p
ilo

tin
g 

ar
e 

va
lid

at
ed

.  



C
H

A
P

TE
R

 7
 : 

 R
E

C
Y

C
LI

N
G

 A
N

D
 

R
E

U
S

E
 O

F 
S

E
W

A
G

E
P

ar
t A

: E
ng

in
ee

rin
g 

7 
- 1

7

Fi
gu

re
 7

.8
  S

ch
em

at
ic

 o